ssamonias. FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 41C / 10MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB49 and 1RBO
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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape nak
-20 dBm 20 dBm
SPURIOUS_LINE_ABS LINE_ABS
PR VN A Mt s, AR A
e e
-50 dBm
60 dB
-70 dBrv
-80 dBm
00 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -43.03 dBm -18.03 dB 30.000 MHz 1.000 GHz 1.000 MHz 945.94953 MHz -42.94 dBm -17.94 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46965 GHz -37.06 dBm -12.06 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47187 GHz -42.29 dém -17.29 dé
2.735 GHz 3,000 GHz 1.000 MHz 2.99000 GHz -41.84 dBm -16.84 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.96285 GHz -41.87 dBm -16.87 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.87789 GHz -37.00 dBm -12.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -37.33 dBm -12.33 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.21038 GHz -38.47 dBm -13,47 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.19938 GHz -38.31 dBm -13.31 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90526 GHz -36.79 dBm -11.79 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90276 GHz -36.680 dBm -11.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60080 GHz -32.92 dBm -7.92 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61180 GHz -33.24 dBm -8.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25074 GHz -34.28 dBm -9.28 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71065 GHz -34.74 dBém -0.74 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 928.98301 MHz -43.14 dBm -18.14 dB 30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -42.94 dBm -17.94 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -42.22 dBm -17.22 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46044 GHz -42.07 dém -17.07 de
2.735 GHz 3,000 GHz 1.000 MHz 2.98735 GHz -41.97 dBm -16.97 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.06947 GHz -41.98 dBm -16.98 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -37.31 dBm -12.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -37.19 dBm -12.19 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.18580 GHz -38.23 dBm -13.23 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21288 GHz -38.32 dBm -13.32 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.61267 GHz -36.93 dBm -11.93 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89726 GHz -36.94 dBm -11.84 d&
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -33.12 dBm -8.12 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60680 GHz -33.16 dBm -8.16 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25274 GHz -34.48 dBm -9,48 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.22424 GHz -34.61 dém -0.61 d&
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purious Emissions purious Emissions
Rangelow |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 910.56222 MHz -43.06 dBm -18.06 dB 30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -42.95 dBm -17.95 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47187 GHz -42.36 dBm -17.36 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47076 GHz -41.90 dém -16.90 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.92381 GHz -41.97 dBm -16.97 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.97649 GHz -41,90 dBm -16.90 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -37.10 dBm -12.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -37.05 dBm -12.05 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.20188 GHz -38.30 dBm -13.30 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20088 GHz -38.32 dBm -13.32 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88026 GHz -36.96 dBm -11.98 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90526 GHz -36.68 dBm -11.68 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61430 GHz -33.18 dBm -8.18 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60180 GHz -33.23 dBm -8.23 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25574 GHz -34,57 dBm -9.57 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25324 GHz -34.51 dBém -0.51 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -43.21 dBm -18.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -43.06 dBm -16.06 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47408 GHz -29.28 dBm -4.28 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47371 GHz -42.18 dBm -17.18 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.96302 GHz -41,91 dBm -16.91 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.07636 GHz -41,99 dBm -16.99 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -37.11 dBm -12.11 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93676 GHz -37.12 dBm -12.12 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.20438 GHz -38,11 dBm -13.11 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20038 GHz -38.38 dBm -12.38 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80926 GHz -36.84 dbm -11.84 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89726 GHz -36.80 dBm -11.80 db
14.000 GHz 18.000 GHz 1.000 MHz 17.61330 GHz -32.99 dBm -7.99 d 14.000 GHz 18,000 GHz 1.000 MHz 17.60480 GHz -33.25 dBm -8.25 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69766 GHz -34,31 dBm -9.31 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.27873 GHz -34.67 dém -0.67 d&
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -42.98 dbm -17.95 dB 30,000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -42.92 dBm -17.92 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46744 GHz -42.15 dBm -17.15 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.41620 GHz -42.20 dBm -17.20 d&
2.735 GHz 3,000 GHz 1.000 MHz 2.94395 GHz -41.88 dBm -16.88 dB 2,735 GHz 3,000 GHz 1.000 MHz 2.92114 GHz -41.83 dBm -16.83 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -37.32 dBm -12.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87827 GHz -37.24 dBm -12.24 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.21288 GHz -38.33 dBm -13.33 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.20338 GHz -38.26 dBm -13.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90276 GHz -36.92 dBm -11.92 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89876 GHz -36.81 dBm -11.81 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61130 GHz -32.96 dBm -7.96 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.60830 GHz -33.34 dém -8.34 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.27873 GHz -34.64 dBm -9.64 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.73265 GHz -34.54 dBm -9.54 dB
- p— - p—
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -42.92 dbm -17.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -42.99 dBm -17.95 db
1.000 GHz 2,475 GHz 1.000 MHz 2.41620 GHz -42.20 dBm -17.20 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46449 GHz -42.34 dBm -17.34 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.92114 GHz -41.83 dBm -16.82 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.04444 GHz -41.95 dBm -16.95 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.87827 GHz -37.24 dBm -12.24 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95026 GHz -37.08 dBm -12.08 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.20338 GHz -38,26 dBm -13.26 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.22238 GHz -38,27 dBm -12.27 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89876 GHz -36.81 dbm -11.81 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50926 GHz -36.94 dBm -11.94 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60830 GHz -33.34 dBm -8.34 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61830 GHz -33.29 dBm -8.29 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.73265 GHz -34.54 dBm -9.54 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.27623 GHz -34.60 dBém -0.60 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 855.78461 MHz -43.12 dBm -18.12 dB 30.000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -43.00 dBm -18.00 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46855 GHz -36.25 dBm -11.25 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46B55 GHz -41.91 dém -16.91 d&
2.735 GHz 3,000 GHz 1.000 MHz 2.98315 GHz -41.85 dBm -16,85 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.95636 GHz -42,09 dBém -17.09 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.90776 GHz -36.96 dBm -11.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.69976 GHz -37.13 dBm -12.13 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.20438 GHz -38.36 dBm -13.36 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.23088 GHz -38.25 dBm -13.25 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90626 GHz -36.71 dBm -11.71 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90576 GHz -36.44 dBm -11.44 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -32.79 dBm -7.79 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61330 GHz -33.23 dBm -8.23 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.26924 GHz -34,56 dBm -9.56 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.26574 GHz -34.52 dBm -0.52 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 967.27886 MHz -42.96 dBm -17.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 935.76962 MHz -43.08 dBm -18.08 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45528 GHz -42.44 dBm -17.44 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47076 GHz -42.16 dém -17.16 d&
2.735 GHz 3,000 GHz 1.000 MHz 2.97821 GHz -41.80 dBm -16.80 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.09424 GHz -41,99 dBm -16.99 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -37.23 dBm -12.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -37.33 dBm -12.33 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.18680 GHz -38.16 dBm -13.18 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.18839 GHz -38.28 dBm -13.28 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.20976 GHz -36.69 dBm -11.69 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89176 GHz -36.74 dBm -11.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60530 GHz -33.17 dBm -8.17 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.62030 GHz -33.16 dBm -8.16 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.23324 GHz -34,53 dBm -9.53 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.27123 GHz -34.65 dém -0.65 d&
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Rangelow |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 941.58671 MHz -42.96 dBm -17.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -42.54 dBm -17.54 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -41.83 dBm -16.83 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44864 GHz -42.28 dém -17.28 d&
2,735 GHz 3.000 GHz 1.000 MHz 2.98126 GHz -41.96 dBm -16.96 dB 2.735 GHz 3.000 GHz 1.000 MHz 2.93332 GHz -41,92 dBm -16.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -36.98 dBm -11.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -37.16 dBm -12.16 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.20838 GHz -38.20 dBm -13.20 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20338 GHz -38.04 dBm -13.04 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89276 GHz -36.82 dBm -11.82 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90076 GHz -36.72 dBm -11.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60580 GHz -33.12 dBm -8.12 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60380 GHz -32.98 dBm -7.98 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24424 GHz -34.39 dBm -9.39 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.25974 GHz -34.33 dBm -9.33 dé
hid bl
L JL J L JL J
Date: 27.APR.2022 27.APR.2022
TEL : 886-3-327-3456 Page Number 1 A41C-68 of 78

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 912.01648 MHz -42.87 dBm -17.87 dB 30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -43.00 dBm -18.00 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46449 GHz -40.02 dBm -15.02 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45343 GHz -42.41 dém -17.41 d
2.735 GHz 3,000 GHz 1.000 MHz 2.99503 GHz -41.79 dBm -16.79 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.97994 GHz -41.80 dBm -16.80 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -36.93 dBm -11.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -36.98 dBm -11.98 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.37160 GHz -38.32 dBm -13.32 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20088 GHz -38.32 dBm -13.32 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92376 GHz -36.93 dBm -11.93 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91076 GHz -36.688 dBm -11.68 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61530 GHz -33.13 dBm -8.13 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60130 GHz -33.18 dBm -8.18 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24924 GHz -34,55 dBm -9.55 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25374 GHz -34.63 dBm -0.63 d&
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30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -42.93 dBm -17.93 dB 30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -43.06 dBm -18.06 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47371 GHz -42.24 dBm -17.24 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -42.29 dém -17.29 dé
2.735 GHz 3,000 GHz 1.000 MHz 2,97795 GHz -41.60 dBm -16,60 dB 2.735 GHz 3,000 GHz 1.000 MHz 2,05544 GHz -41,90 dBm -16.90 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -37.02 dBm -12.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -37.02 dBm -12.02 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.10438 GHz -38.29 dBm -13.20 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.22438 GHz -38.15 dBm -13.15 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90326 GHz -36.65 dBm -11.65 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.89426 GHz -36.78 dBm -11.78 d&
14.000 GHz 18.000 GHz 1.000 MHz 17.60380 GHz -33.00 dBm -8.09 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61730 GHz -33.08 dBm -8.08 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24474 GHz -34.40 dBm -9.40 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24374 GHz -34.55 dBm -0.55 d&
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30.000 MHz 1.000 GHz 1.000 MHz 988.60820 MHz -42.96 dBm -17.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -42.94 dBm -17.94 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44348 GHz -42.20 dBm -17.29 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45933 GHz -42.40 dém -17.40 d&
2.735 GHz 3,000 GHz 1.000 MHz 2.82764 GHz -41.94 dBm -16.94 db 2.735 GHz 3,000 GHz 1.000 MHz 2.99477 GHz -41.85 dBm -16.85 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -37.26 dBm -12.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -37.23 dBm -12.23 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.18880 GHz -38.22 dBm -13.22 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21888 GHz -38.34 dBm -13.34 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90726 GHz -36.96 dBm -11.96 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90776 GHz -36.64 dBm -11.64 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60180 GHz -33.08 dBm -8.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60180 GHz -33.12 dBm -8.12 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25524 GHz -34,55 dBm -9.55 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.23674 GHz -34.51 dBém -0.51 d&
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30.000 MHz 1.000 GHz 1.000 MHz 925.10485 MHz -42.91 dbm -17.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.49225 MHz -42.95 dBm -17.95 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47445 GHz -28.16 dBm -3.16 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -42.19 dBm -17.19 d8
2.735 GHz 3,000 GHz 1.000 MHz 2.98232 GHz -42.01 dBm -17.01 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.07424 GHz -41.89 dBm -16.89 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.77178 GHz -37.43 dBm -12.43 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99025 GHz -37.26 dBm -12.26 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.20338 GHz -38,49 dBm -13,49 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20488 GHz -38.31 dBm -12.31d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89476 GHz -36.81 dbm -11.81 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50626 GHz -36.67 dBm -11.67 db
14.000 GHz 18.000 GHz 1.000 MHz 17.62130 GHz -33.32 dBm -8.32 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.62830 GHz -33,39 dBm -8.39 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.25874 GHz -34.71 dBm -9.71 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24824 GHz -34.58 dBm -0.53 dB
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30.000 MHz 1.000 GHz 1.000 MHz 948.37331 MHz -43.03 dBm -18.03 dB 30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -43.00 dBm -18.00 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46597 GHz -42.28 dBm -17.28 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45859 GHz -42.23 dém -17.23 dé
2.735 GHz 3,000 GHz 1.000 MHz 2.95213 GHz -41,95 dBm -16,95 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.09729 GHz -42,03 dém -17.03 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -37.50 dBm -12.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.42 dBm -12.42 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.20038 GHz -38.13 dBm -13.13 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.17289 GHz -38.44 dBm -13.44 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90626 GHz -36.70 dBm -11.70 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.87877 GHz -36.95 dBm -11.95 d8
14.000 GHz 18.000 GHz 1.000 MHz 17.60480 GHz -33.17 dBm -8.17 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60080 GHz -33.24 dBm -8.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.21574 GHz -34.64 dBm -9.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.26224 GHz -34.62 dBm -0.62 d&
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30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -43.06 dBm -18.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -42.58 dBm -17.58 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47371 GHz -42.06 dBm -17.06 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47002 GHz -42.30 dém -17.30 dé
2.735 GHz 3,000 GHz 1.000 MHz 2.99580 GHz -41.81 dBm -16.81 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.09649 GHz -41.95 dBm -16.95 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -37.23 dBm -12.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.85289 GHz -37.33 dBm -12.33 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19688 GHz -38.49 dBm -13,40 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.22638 GHz -38.41 dBm -13.41 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91076 GHz -36.76 dBm -11.76 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89276 GHz -36.61 dBm -11.61 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60030 GHz -33.33 dBm -8.33 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60380 GHz -33.09 dBm -8.09 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24724 GHz -34.68 dBm -2.68 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.26724 GHz -34.68 dBm -0.68 dB
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30.000 MHz 1.000 GHz 1.000 MHz 997.51859 MHz -43.03 dBm -18.03 dB 30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -43.01 dBm -18.01 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46965 GHz -33.57 dBm -8.57 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -42.02 dém -17.02 dé
2.735 GHz 3,000 GHz 1.000 MHz 2.958680 GHz -41.75 dBm -16.75 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.03504 GHz -41,93 dBm -16.93 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -37.26 dBm -12.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -37.03 dBm -12.03 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19238 GHz -38.45 dBm -13.45 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.18489 GHz -38.14 dBm -13.14 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30076 GHz -36.89 dBm -11.89 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90426 GHz -36.89 dBm -11.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60680 GHz -33.02 dBm -8.02 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60330 GHz -33.04 dBm -8.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.22374 GHz -34,49 dBm -9.40 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72565 GHz -34.47 deém -0.47 dB
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30.000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -42.96 dBm -17.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -43.02 dBm -18.02 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46486 GHz -42.06 dBm -17.06 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46B55 GHz -42.31 dém -17.31 d
2.735 GHz 3,000 GHz 1.000 MHz 2.96298 GHz -41,93 dBm -16.,92 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.96550 GHz -42,00 dBm -17.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -37.24 dBm -12.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -37.01 dBm -12.01 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.22238 GHz -38.24 dBm -13.24 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21438 GHz -38.08 dBm -13.08 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90326 GHz -36.85 dBm -11.85 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.91226 GHz -36.78 dBm -11.78 d&
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -33.14 dBm -8.14 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60130 GHz -33.14 dBm -8.14 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.26074 GHz -34,51 dBm -9.51 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25524 GHz -34.56 dBm -0.56 dB
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Rangelow |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 986.66917 MHz -42.91 dBm -17.91 dB 30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -42.92 dBm -17.92 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45859 GHz -42.34 dBm -17.34 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45343 GHz -42.11 dém -17.11 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.99225 GHz -41,98 dBm -16,98 dB 2.735 GHz 3,000 GHz 1.000 MHz 2,98523 GHz -42,05 dBm -17.05 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -37.17 dBm -12.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -37.29 dBm -12.29 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.20838 GHz -38.39 dBm -13,39 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.19638 GHz -38.18 dBm -13.18 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90026 GHz -36.87 dBm -11.87 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90726 GHz -36.77 dBm -11.77 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60480 GHz -32.88 dBm -7.88 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61430 GHz -33.19 dBm -8.19 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24924 GHz -34.60 dBm -9.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.23224 GHz -34.43 dBm -0.43 dB
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30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -42.91 dBm -17.91 dB 30.000 MHz 1.000 GHz 1.000 MHz 635.21989 MHz -43.13 dBm -18.13 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46486 GHz -41.94 dBm -16.94 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -41.60 dém -16.60 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.95650 GHz -41.99 dBm -16,99 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.96100 GHz -41.89 dBm -16.89 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.76578 GHz -37.41 dBm -12.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79028 GHz -37.15 dBm -12.15 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.20838 GHz -38.08 dBm -13.08 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.19938 GHz -38.24 dBm -13.24 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30076 GHz -36.85 dBm -11.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89676 GHz -36.73 dBm -11.73 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60630 GHz -32.79 dBm -7.79 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60080 GHz -33.14 dBm -8.14 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.23224 GHz -34.48 dBm -9,48 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.23724 GHz -34.45 dBm -0.45 dB
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purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 953.70565 MHz -43.12 dbm -18.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.69965 MHz -42.88 dBm -17.88 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47076 GHz -42.48 dBm -17.48 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46965 GHz -42.22 dBm -17.22 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.96166 GHz -41.83 dBm -16.82 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.97610 GHz -42,00 dBm -17.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -37.23 dBm -12.23 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98975 GHz -37.26 dBm -12.26 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.21388 GHz -38.21 dBm -13.21 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.22088 GHz -38.13 dBm -13.13 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.62967 GHz -36.75 dBm -11.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.93126 GHz -36.50 dBm -11.80 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61130 GHz -32.81 dBm -7.81 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60580 GHz -33.07 dBm -8.07 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.24174 GHz -34.45 dBm -9.45 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.26124 GHz -34.43 dBm -0.43 dB
- e m—
L VA J - L JL 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 41C / 20MHz+15MHz

QPSK

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1RB99 and 1RBO

Ref Level 30.00 dém Offset 16,00 d&
SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dem Offset 16.00 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PARS Limit fheck PAES
20 dBme—fruRIous e spe naks 20 dBime—pauRIous buue ape nak
10 dém 10 dém
0 dB 0 dBm
-10 dem -10 dBm
_LINE_ABS_ | SPURTOUS_LINE_ABS_
30 dBm
" mdebebn’ ] o AP i, AR A A A
-40 dBm
-
-50 dBm
60 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 868.57306 MHz -43.14 dBm -18.14 dB 30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -43.06 dBm -18.06 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.43942 GHz -42.10 dBm -17.10 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46707 GHz -42.37 dém -17.37 d
2.735 GHz 3,000 GHz 1.000 MHz 2.95213 GHz -41.86 dBm -16.86 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.09821 GHz -41,90 dBm -16.90 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -37.18 dBm -12.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76828 GHz -37.00 dBm -12.00 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.18980 GHz -37.81 dBm -12.81 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.37219 GHz -38.19 dBm -13.19 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89126 GHz -36.66 dBm -11.66 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90026 GHz -36.60 dBm -11.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.63430 GHz -32.93 dBm -7.93 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60230 GHz -32.82 dBm -7.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.23474 GHz -34.44 dBm -9.44 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24824 GHz -34.47 deém -0.47 dB
hid bl
L JL J L JL J
Date: 27.APR.2022 06 27.APR.2022 04
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 41C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

pect

Ref Level 30.00 dém Offset 16,00 d&
SGL Count 100/100

Mode Auto Sweep

(B[ specmm

Ref Level 30.00 dem Offset 16.00 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
20 dBme—fruRIous e spe naks 20 dBime—pauRIous buue ape nak
10 dém 10 dém
0 dB 0 dBm
-10 dem -10 dBm
_LINE_ABS_ | SPURTOUS_LINE_ABS_
30 dBm
" VY AR v [l e N vV s, A
s ot [
-50 dBm
60 dB 60 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -42.86 dBm -17.88 dB 30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -43.08 dBm -18.08 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45933 GHz -41.95 dBm -16.95 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46302 GHz -41.85 dém -16.85 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.95703 GHz -41.51 dBrm -16.51 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.99914 GHz -41.83 dBm -16.83 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -37.26 dBm -12.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.93938 GHz -37.12 dBm -12.12 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19338 GHz -38.07 dBm -13.07 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20638 GHz -38.02 dBm -13.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90676 GHz -36.59 dBm -11.59 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89776 GHz -36.42 dBm -11.42 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60630 GHz -32.90 dBm -7.90 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61280 GHz -32.85 dBm -7.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25474 GHz -34,20 dBm -9.29 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25474 GHz -34,36 dBm -0.36 dB
- —— -
( )i ] [ P ( ) ]
27.APR.2022 O

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Ref Level 30.00 dém Offset 16,00 d&
SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dem Offset 16.00 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
20 dBme—fruRIous e spe naks 20 dBime—pauRIous buue ape nak
10 dém 10 dém
0 dB 0 dBm
-10 dBrv -10 dBm
| SPURIOUS_LINE_ABS_ | SPURTOUS_LINE_ABS_
30 dBm
. M A AT i rr i AR A A Ay 40 dBm A A o e, AR v "
it W
-50 dBm -50 dBm
60 dB 60 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -42.93 dBm -17.93 dB 30.000 MHz 1.000 GHz 1.000 MHz 859.66267 MHz -42.72 dBm -17.72 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45491 GHz -42.28 dBm -17.28 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -42.02 dém -17.02 dé
2.735 GHz 3,000 GHz 1.000 MHz 2.96232 GHz -41,91 dBm -16.91 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.96100 GHz -41.58 dBm -16.58 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -37.16 dBm -12.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -37.07 dBm -12.07 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.22388 GHz -38.16 dBm -13.18 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20088 GHz -38.22 dBm -13.22 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.94826 GHz -36.66 dBm -11.66 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.90526 GHz -36.64 dBm -11.64 d&
14.000 GHz 18.000 GHz 1.000 MHz 17.60680 GHz -32.70 dBm -7.70 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60430 GHz -32.92 dBm -7.92 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.26374 GHz -34,36 dBm -9.36 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.26624 GHz -34,36 dBm -0.36 dB
- - m——
L VA J - L JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41C-77 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 41C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0O and 1RB99

Highest Channel / 1RB99 and 1RBO

(=)

SGL Count 100/100

Ref Level 30.00 dém Offset 16,00 d&

Mode Auto Sweep

Ref Level 30.00 dem
SGL Count 100/100

Offset 16,00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PARS Limit fheck PAES
20 dBme—fruRIous e sps naks 20 dBime—pauRIous buue ape nak
10 dém 10 dém
0 dB 0 dBm
-10 dem -10 dBm
_LINE_ABS_ | SPURTOUS_LINE_ABS_
30 dBm
SR VYN Y AP A (I o e A e n
W Uy
-50 dBm
60 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -42.95 dBm -17.95 dB 30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -43.17 dBm -18.17 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46892 GHz -42.00 dBm -17.00 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47039 GHz -41.96 dém -16.96 dB
2.735 GHz 3,000 GHz 1.000 MHz 2.95703 GHz -41.88 dBm -16.88 dB 2.735 GHz 3,000 GHz 1.000 MHz 2.99093 GHz -41.73 dBm -16.73 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -37.14 dBm -12.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -37.00 dBm -12.00 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.20288 GHz -38.11 dBm -13.11 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20088 GHz -38.03 dBm -13.03 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30076 GHz -36.54 dBm -11.54 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89776 GHz -36.64 dBm -11.64 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60530 GHz -32.87 dBm -7.87 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60280 GHz -32.76 dBm -7.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.22774 GHz -34.47 dBm -9.47 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24624 GHz -34.51 dBém -0.51 d&
hid bl
L JL J L JL J
Date: 27.APR.2022 7.APR.2022 06:41:18B
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womanie. FCC RADIO TEST REPORT Report No. : FG190614-03A
LTE Band 71
Peak-to-Average Ratio
Mode LTE Band 71 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.43 5.59 6.14 6.43 PASS
TEL : 886-3-327-3456 Page Number 1 A2-1 of 33

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71/ 20MHz / QPSK

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém _ Offset 10,90 db Ref Level 30.00 cém _ Offset 10,90 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
— e 0
BB = s 9 =3 s
\\ - S
e A
0.01 - 0.01 . -
5 5
S § 5\ §
" B \ B
1€ - 1€
i {
\ |
1E-D4- 1 1E-D4- v
1E4 1E4 -
lcF 680.5 mHz Mean Pwr + 20.00 dB lcF 680.5 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak |  Crest 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 21.05 dbm 2573 dbm 4.68 d 2.38 d8 3.81dB 4.43 db .64 db Trace 1 [ 19.65 dbm 26,08 dbm 6.13 da 2.96 d 4.78 db 5.50 di 5.97 da
L it ] W W L it ] W w8

LTE Band 71/ 20MHz / 64QAM

LTE Band 71/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum l".?
Ref Level 30.00 cém _ Offset 10,90 db Ref Level 30.00 cém _ Offset 10,90 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
= L
. S o
s R
~ N
= ————
001 =N a: 001 N a:
N
e \\
N BN - =
1E : 1E
{ 4t
8 N
§ \
Y Y
1E-04- = 1E-04- - -
A A :
1| |
1E 1E- ‘\
lcF 680.5 mHz Mean Pwr + 20.00 dB lcF 680.5 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace1 [ 19.17 dbm 26,10 cbm 6.93 da 3.04 dB 5.04 db 6.14 db 6.64 db Trace 1 [ 17.22 dbm  24.76 cbm 7.54 d 3.04 dB 5.16 dB 6.43 da 7.25 d
L it ] ) L it ] [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 504 | 499 | 991 | 9.83 | 14.30 | 14.30 | 19.10 | 19.10
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 5.06 | 4.96 | 10.15 | 9.87 | 14.57  14.54 | 18.82 | 18.94
TEL : 886-3-327-3456 Page Number : A2-3 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.60 dBm Mi[1] 13.70 dBm
2 678.70200 MHz - 680.18000 MHz
ndB 26.00 dB T ndB 26.00 dB
. A et APy 5.035000000 MHZ] - o el T Yo P\ rnn, 1.985000000 MHz
i Q factar | 134.8 i Q factar 136.4}
1 1
o . 0 de: +
- S/
10 di - -10 df a
I
= PP )
v Y N
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 676.702 MHz 14.60 dBm ndB down 5035 MHz ML 1 £60.16 MHz 13.79 dBm ndB down 3,585 MHz
TL 1 676.002 MHz -11.40 dBm ndg 26.00 dB TL 1 677.993 MHz -12,01 dBm ndg 26.00 dB
T2 i 683.037 MHz -11.19 dém q factor 134.8 T2 i 662,578 MHz -12,01 dém q factor 136.4
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

= cmis (#]
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 0B SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.23 dBm Mi[1] 15.71 dem
. s 679.4010 MHz - N 681.8390 MHzZ
P 6.00 dB x_ndn 26.00 dB|
10 2 ndidh o AR 9.910000000 MHz 10 Wt VU Vo PV e 9.830000000 MHz
1 Q factor 3 68.6) 7 Q factor 69.4]
i Y { 4
o L 0 da: ‘
10 df ¥ 10 di 3
20). o A 20 .
i Y |~ AT e
-20 ¢ 30
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 6B0.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 675.401 MHz 16.23 dém nd@ down 9,81 Wiz [ 1 681.839 Mz 15.71 dem nd@ down 9.63 MHz
T 1 675.405 MHz -9,89 dBm nd8 26,00 d8 T 1 675,985 MHZ -10,34 dem nd8 26,00 d8
T2 1 685.315 MHz -9.56 dbm q factor 6.6 T2 1 685.315 MHz -10.67 dam q factor 69.4
L JL ] L L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.53 dBm mi1] 14.70 dBm
674.5960 MHz 683.1070 MHz
2 2
2 26.00 d8| =@ fon 26.00 d8|
2 14.206000000 MH Al e P o ™ - 14.206000000 MH
10d f i N 104d v L 7 Py .
] Q factor 47.2 7 Q factar 47.8
o 0 de: - t
! 5
10 d - -10 di T
- i hY
i =7 LA R
-40 dBm
50 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 674.586 NMHz 15.53 dbm ndB down 14296 WHz ML 1 £63.107 MHz 14.70 dem ndB down 14296 WHz
TL 1 673.337 MHz -10.63 dém ndg 26,00 dB T 1 673.367 MHz 11,39 dBm ndg 26,00 dB
T2 i 687.633 MHz -10.41 dém q factor 47.2 T2 i 667663 MHZ -10.67 dém q factor 47.8
L JU ] - L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[@

Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.73 dBm mi1] 13.12 dem
6833370 MHzZ 679.5810 MHz
2 2
2 Fnds 6.00 dB =@ i 26.00 db|
_ W NPT, NN WP 19.101000000 MHz| 104 . R PV N 19.101000000 MHz|
i = Q factar | 5.9 v 5.6
\ /
o 0 d8:
f
/ L
d i i
10 10 v
= 20 F
e A= T — - - 7V A 1N
A o it i B
30
-40 dBm:
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 683.337 MHz 14.73 dom nd@ down 18101 MHz [ 1 679.581 Mz 13.12 dem nd@ down 18101 MHz
T 1 67091 MHz -11,59 dem nd8 26,00 d8 1 1 670,95 MHz -12,97 dem nd8 26,00 d8
T2 1 680.01 MHz -11.46 dbm q factor 35.4 T2 1 680.05 MHz -13.17 dém q factor 35.6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT 126 ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 12.45 dBm Mi[1] 14.53 dBm
2 i 5813900 Mz - - 676.7040 Mz
nds 26.00 dB ndB 26.00 dB
Lo p. 5.055000000 MHZ| A el N s B 10.150000000 MHz|
104 . e 10
| Q factdr | 134.8 7 Q factor 66.7
o £ 0 da \
/ -
10 d -10 di
Y,
\
-20
A / T
A e .
o e L ~
40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 681.335 MHz 12.45 dBm ndB down 5055 MHz ML 1 £76.704 MHz 14.53 dBm ndB down 1015 MHz
TL 1 677.863 MHz -13.37 dém ndg 26.00 dB T 1 675,425 MHz 11,76 dBm ndg 26,00 dB
T2 i 682.918 MHz -13.56 dém q factor 134.8 T2 i 685,575 MHz -11.46 dém q factor 66.7
L JL J e e

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

- im 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 200 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.30 dBrm Mi[1] 12.90 dem
675.7350 MHz 6806600 MHz
2 2
2 11 ndB 6.00 dB) =@ 1 ndB 76.00 dB
X By . 14.565000000 MHz| ,{ snflafionBw, 18.821000000 MHz|
1ad 7 = é Ay 46.4] . ok Rl 2 T g -\»‘I 36.2
o .’ 0 d8: T
10 df 10 di 1 ‘l\
-20 -20 e =
Iy N st S A
v n s ofrn, o S e TN
a0 d £30.
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 675.735 MHz 12.30 dém ndp down 14,565 MiHz Ml i 660,66 MHz 12.90 dém ndp down 168,621 WHz
TL 1 673.217 MHz -13.63 dem nd8 26,00 d8 1 1 671.109 MHz -12,34 dem nd8 26,00 d&
T2 i 687.783 MHz -13.90 dém q factor 46.4 T2 i 669,831 MHz 13,32 dém q factor 36.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG190614-03A

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

m 5 m L
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 10.30 dBm mi1] 12.49 dBm
2 679.66100 MHz - 678.4620 MHz
ndB 26.00 dB ndB 76.00 dB
10 Bu 1.955000000 MHz 10 P 9.870000000 MHz
Y T e SN 137.2] A" & Q factol \ 68.7)
o T 0 dé: 4 ~
P [ | P o )
10 - -10 - -
7 / \
-20 L
B LN/ a .
2 S cey v
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 679.661 NMHz 10.39 dBm ndB down 3.555 MHz ML 1 676,262 MHz 12.49 dem ndB down 967 MHz
TL 1 677.983 MHz -15.59 dam ndg 26.00 dB T 1 675,565 MHz -13,23 dBm ndg 26,00 dB
T2 i 682.948 MHz -15.67 dém q factor 137.2 T2 i 685,435 MHz 13,65 dém q factor 66.7
L JU ] - L JU -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

2 im =
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 10.73 dBrm mi1] 9.66 dBm
. 682.6280 MHz - 674.6660 MHz
ndB 26.00 dB nds 26.00 dB|
104 ‘BVF‘A 14.535000000 MHz 10 d Bwe 18.941000000 MHz
TS T e kg "\ 47.0) AP AT T O batr, o, 5.6
o i\ 0 d8: v
10 df T J =10 di i
/ T
-20 -20 7
e A Apifar VAL Vi)
e P Y SV AN
= i .
40 dBmv
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 682.628 MHz 10.73 dém nd@ down 14,535 MHz [ 1 674666 Mz 9.66 dém nd@ down 18,5841 MHz
T 1 673.247 MHz -15.36 dBm nd8 26,00 d8 T 1 G70.E7 MHZ -15,99 dem nd8 26,00 d8
T2 1 687.783 MHz -15.10 dbm q factor 47.0 T2 1 689.611 MHz -16.03 dam q factor 35.6

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 450 | 8.99 | 9.03 | 13.46  13.43 | 17.86 | 17.78
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 451 | 449 | 899 | 899 | 13.40  13.46 | 17.82 | 17.90
TEL : 886-3-327-3456 Page Number : A2-8 of 33

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG190614-03A

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.42 dBm Mi[1] 15.51 dBm
2 681.59900 MHz - . 680.77000 MHz
o o +.495504496 MHz i oce +.495504496 MHz
by, A ACAATATAY WIS v v - e T2
10 ¢ 7 - = = 10 o el -
{ 1 ; 1!
] L 0 da L
/ \ / \
10 d - 10 d
/ - N
=0 N 8 -0 * -
W e Eaia e il A
fa0d ° fa 2t
40 dBm -40 dBm
50 -s0
-60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 681.525 MHz 14,42 dBm ML 1 £60.77 MHz 15.51 dBm
TL 1 678.24226 MHz 9.78 dBm Occ Bw 4.495504496 MHz T 1 676.25225 MHz 3,26 dbm Occ Bw 4.495504496 MHz
T2 i 682.73776 MHz 8.71 dém T2 i 682.74775 MHz 7.69 dém
L JU ] L JU ] -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.74 dBm mi1] 15.53 dBm
20 ¥ 682.1180 MHz - i 679.2810 MHz
- B 8.991008991 MHZ] x occ By 9.030969031 MHZ]
A AR LET PP PV, VN ROV, <o
wd 10d v ¢
/ i
o T T 0 da: f
| \ /
10 df 10 di
N r -~
. . — -20 - == -y
- o TP
30 d a0 d
40 dBmv -40 dBm:
50 -50
60 df 60 df
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 6B0.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 682.118 MHz 16.74 dom [ 1 679.281 Mz 15.53 dem
T 1 676.0245 MHz 9.92 dBm 0cc Bw £,991008991 MHz 1 1 675.9845 MHZ 9.03 dBm 0cc Bw 9.030969031 MHz
T2 1 685.0155 MHz 9.26 dbm T2 1 685.0155 MHz 9.66 dbm

TEL : 886-3-327-3456 Page Number 1 A2-9 of 33
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - m 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.82 dBm mi1] 14.99 dBm
20 . 678.2520 MHz - 679.0910 MHz
= T ¥ occ Bw . 13.456543457 MHZ = " occ Bw 13.4265 73427 MHz
P etV A s AT AY A, P53 A i g e | g g ] o ALz
10 df 10 o %
| | / |
o + 0 d8s
] T '
10 d - -10 df ‘k
A ~ |
-20 » Ay SV T -20 dém-= ~ s Y
AT EAN S EVA VW R Y AT AW
-20 ¢ 30
40 dBm -40 dBm
50 -s0
-60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 676.252 MHz 15.82 dbm ML 1 £72.091 MHz 14.93 dem
TL 1 673.7266 MHz 11.24 dBm Occ Bw 13.456543457 MHz T 1 £73.7567 MHz 3,65 dbm Occ Bw 13.426573427 MHz
T2 i 687.1833 MHz 10.14 dBm T2 i 687.1833 MHz 7.62 dim
L JU ] L JU ] -
i im i
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 200 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.75 dBm mi1] 13.21 dBm
2 681.2590 MHz - 682.4980 MHz
= ' occ Bw 17.862137862 MHz = occ Bw 17.782217782 MHz
10 d T il U ) ."'\rf\\f* o Lo, iz 10 d podl e
T 1 T § ST T
!
o { T 0 da A
, : ] u
10 d f -10 di
| \ / x\
. v, oL A
T -20 - o
a0.d57
-40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 681.250 MHz 14.75 dém Ml i 662,458 MHz 13.21 dém
TL 1 671.6289 MHz 8.12 dém occ Bw 17.862137862 MHZ 1 1 671.5889 MHz 7.77 dBm occ Bw 17.782217782 MHZ
T2 i 685.481 MHz .35 dém T2 i 682.3711 MHz 7.69 dém
L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG190614-03A

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz /

64QAM

ctrum 2 i
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.18 dBm Mi[1] 14.58 dBm
2 681.62900 MHz - 677.9630 MHz
occ B +.505494505 MHz occ Bw 8991008991 MHz
- ) T T, T D A
1 d = v . 7 A =T 10 df . an
{ | /
o - T 0 de:
J |
10 d - 10 d L |
1 - /
N T
\ / \
= p Hodem A A4 ~ N ~,
B0 lan e S e
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 681.825 MHz 13.18 dbm ML 1 677.363 MHz 14.58 dBm
TL 1 678.25225 MHz 7.43 dBm Occ Bw 4.505494505 MHz T 1 5675.9645 MHz 3,35 dbm Occ Bw £.991008991 MHz
T2 i 682.75774 MHz .46 dem T2 i 684.9555 MHz 7.77 dém

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT be At 30 dB SWT 18.9 ps @ VBW  1MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.14 dBm mi1] 12.6+ dBm
. 678.3120 MHz - 677.3030 MHzZ
[ oce Bw 13.396603397 MHz 1 oce Bw 17.822177822 MHz
od S e Bt 7 04 el et ot AT
\ =~
o 0 d8:
. / 4 | |
10 :, 10 ] 1
o - \
s At AV M
40 dBmv
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 678.312 MHz 13.14 dbm [ 1 677.303 Mz 12.64 dem
T 1 673.8167 MHz 7.54 darm 0cc Bw 13.396603397 MHz T 1 671,5889 MHz 6,11 dBm 0cc Bw 17.822177822 MHZ
T2 1 687.2133 MHz 8.18 dbm T2 1 89,4111 MHz 7.08 dam
L JLU

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum T i
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 11.04 dBm mi1] 12.58 dBm
2 681.45900 MHz - 676.5440 MHz
Qe B +.485514486 MHz occ Bw 8991008991 MHz
! P L -
109 Y T R R R BV 10 L o _
7
o f 0 de:
/ /
/
10 d r 10 d f
/ /
20 + : 20 .
«J IR Fal
A \ B i i L ~ a
- e ot T = A -
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 681.455 MHz 11.04 dbm ML 1 676,544 MHz 12.58 dem
TL 1 678.25225 MHz 5.29 dm Occ Bw 4.485514486 MHz T 1 576.0045 MHz 5,30 dBm Occ Bw £.991008991 MHz
T2 i 682.73776 MHz 5.06 dém T2 i 684.8955 MHz 6.87 dém
L JU ] - L JU

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

5

ctrum

2 im =
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.19 dBm mi1] 9.40 dBm)
. 681.7290 MHz - 677.5830 MHz
w1 occBw 13.456543457 MHz oce Bw 17.902097902 MHz
100 e v I 10 I T T v B
| e
o / ‘I 0 d8: fJ l
\
10 df ‘{ -10 df o
\ [ L
\
20 . \ -20 A
T A AR e il A Y L 30 dBip el Vit PN 2. W
= 20 e S
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 681.728 MHz 11.19 dém [ 1 677.583 Mz .43 dom
T 1 673.7567 MHz 5.69 darm 0cc Bw 13.456543457 MHz T 1 671.549 MHz 5,33 dem 0cc Bw 17.902097902 MHZ
T2 1 687.2133 MHz 5.68 dbm T2 1 659.451 MHz 5.53 dam
L JLU J L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614-03A

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dém '\\ 10 dBm ‘
0 de & 0 dem ;’ 1
-10 d8m -10 dBm !
SPURIOUS_LINE_ABS JJ H f H
-20 dBm 'I \41 -20 dBm : IL
-20 dBm 7 1 -30 dBm /MJU 1
-40 dBm: ,/( 40 dBm fql f’ll'
~ \hl\ A Ed | Lulfts /\
S0 dam LRy | dem Y T
g, - Ty
easilon
PP S a0 A
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -27.84 d&m -14.84 dB 693.000 MHz 698.000 MHz 100.000 kHz 697.66783 MHz 20.18 dém -9.82 db
662,500 MHz 663,000 MHz 50.000 kHz 662.99825 MHz -20.35 dBm -7.35 dB 698,000 MHz 633,100 MHz 50.000 kHz £93,00355 MHz -20.68 dBm -7.68 dB
£63.000 MHz 668,000 MHz 100,000 kHz 663,30220 MHz 19.83 dBm -10.17 dB £98.100 MHz 709.000 MHz 100.000 kHz 508, 10544 MHz -29.06 dbm -16.06 dB
S
Y
) ) j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10dBm
) y a..&\ prorssUi DR
0ds ‘ dem
-10 dem 10 dBm
SPURIOUS_LINE_ABS | \
-20 derm /J] 4 [V-20 dem )k
-30 dam -30 dem L
| ‘-"“*\,__*
-40 dBm 40 dem =
__,.a'( [T
50 dem = e 50 dém
—
e
|~ ]
~60-dBm— 50 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
552.000 MRz 662,900 MHz 100,000 kHz 662,89456 MHz -26.88 dBm -13.88 d& 693.000 MHZ 595,000 MHz 100 000 kHz T 645 cbm -zaml
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59635 MHz -25.35 dbm -12.35d8 698.000 MHz  693.100 MHz 50,000 kHz 598,02902 MHz -25.22 dBm -12.22 dB
563.000 MHz £68.000 MHz 100.000 kHz £67.22328 MHz 5.64 dBm -23.36 dB £98.100 MHz 709.000 MHz 100.000 kHz £98.11633 MHz -27.54 dBm -14.54 dB
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614-03A

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 2

ectrum = s um
Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P m 20 gbine * s
10 dém \ 10 dem /
0 J J\ 0 dem ’
-10 dBm - -10 dBm 1
SPURIOUS_LINE_ABS H k\ H
-20 dem J ‘k -20 dBm )
-30 dBm i LL -30 dem ?
-40 dem ,"/ lm -40 dBm ﬂ I}Ww
~ e 1 I | by A
o e BV | i ) LA
PP RO W - 50 dert e e A
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
652.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -28.14 dém -15.14 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 19.10 dBm -10.90 de
662.900 MHz £63.000 MHz 50.000 kHz 562.98477 MHz -21.53 dBm -8.53 dB 508,000 MH= 658,100 MHz '50.000 kHz 698.00405 MHz 20,43 dbm 743 dp
£63.000 MHz 668.000 MHz 100.000 kHz 663,33217 MHz 19.53 dém ~10.47 d8 698.100 MHz 709.000 MHz 100.000 kHz 698,10544 MHz -29.13 dBm -16.13 dB
S
T
) v j [ >
2022 02:20:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i

Spectru u%,:' Spectrum

Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm
W-’WMWM b e V|
0ds ‘\ o dem
-10 dem H ({10 dem
SPURIOUS_LINE_ABS ‘ \ K
-20 dem i L20 dem l
-30 dem -30 dem
| LIS
R
- T —‘—-‘_-—"\-ﬂ-“
40 dem -40 dBrm e —
-50 dBm -50 dBm
]
|

~6E-dBm— 50 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | |[I'Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652.000 MHz £62.900 MHz 100.000 kHz 662.89456 MHz -28.75 dém -15.75 d& 693.000 MHz 698.000 MAz 100.000 kHz 595.40010 MHz .37 dBm -24.63 db

562.900 MH2 | 663,000 MHz £0.000 kHz 062,59825 MHz ~27.43 dbm “14.43.d8 698.000 MHz  693.100 MHz 50,000 kHz 598,01394 MHz -26.02 dBm -13.92 dB

563.000 MHz £68.000 MHz 100.000 kHz 665.92458 MHz 5.38 dBm -24.62 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -28.70 dBm -15.70 dB

Y

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-14 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5 S
10 dém i 10 dBm ‘
0de J\ 0 dem } ‘
-10 d8m - -10 dBm
SPURIOUS_LINE_ABS H \ f L‘
-20 dem j } -20 dBm :
| I
-30 dem 1 \11‘ -30 dem [ R
-40 dBm L = \ n ,/ \
/ W 40 dem T I‘ NU 0
-50 dBm «hﬁ 0 dem T - A A
3 Pl e ]E Lo U~
TS0 I Lon'derm - il
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -30.12 d&m -i7.12 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.68282 MHz 18.65 dBm -11.35 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99276 MHz -22.53 dBm -9.53 dB 508,000 MH= 695,100 MHz 50,000 kHz £98.01523 MHz -21.76 dBm -3.76 dB
663.000 MHz 668,000 MHz 100.000 kHz 66331718 MHz 18.70 dBm -11.30 dB 698.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -30.59 dBm -17.59 dB
S
T
i e N [1 e
02:32:3

Date: 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine 8
10 dem 10 dém
portafhog i G T v
0 de il o
T
-10 dBm Ll o cem
SPURIOUS_LINE_ABS ‘
20 dem J 20 dBm KL
-30 dBm ,__./.l -30 dBm '.\“
-40 dem P S 40 dem i i
— [ ——) ——
-50 dem = -50 dBm Sy
Pl
G- eB e 50 dBm Im—
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
552.000 MRz | 662,900 MHZ 100,000 kHz 662,80456 MHz ~30.33 dBm -17.33 08 693,000 Mz | 636,000 Mz 100,000 Kiz 506 39910 Mz 46 B 25,59 0B
562.900 MH2 | 663,000 MHz 50.000 kiz 062,58716 MHz -27.62 dbm -14.62 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00504 MHz -26.07 dBm -13.97 dB
563.000 MHz £68.000 MHz 100.000 kHz 665.47502 MHz 4.96 dBm -25.04 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -25.53 dBm -16.93 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-03A

LTE Band 71/ 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
l’.
10 dBm T 10.dém
o dd *‘ 0 dBm / l
10 dem | -10 dBm
SPURIOUS_LINE_ABS L ﬁ l
-20 dBm I I -20 dBm y 1
-30 dém ! 1 -30 dém + t
-40 dBm f.. 1t ﬂ, -40 dBm J T
\
/ H'\J ’ ‘ N £\ f A A
-50 dem 14 dem
7 ST T
-k — e = —thaém"‘"’”
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -38.03 d&m -25.03 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.67782 MHz 15.48 dBm -14.52 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99965 MHz -27.70 dém -14.70 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00435 MHz -26.73 dBm -13.73 dB
663.000 MHz 668,000 MHz 100.000 kHz 66335215 MHz 15.54 dBm -14.46 dB 698.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -36.33 dBm -23.33 dB
S
T
il A il [] [ ]

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10dBm
0 de v b, P Totastintteag,
-10 dem 1 0 dem
SPURIOUS_LINE_ABS \
20 dam ! 20 dBm ]‘.
-30 dBm | -30 dBm ‘r\
A ]
-40 dem 40 dBm =
1 M_\-_‘_\_M
-50 dem -50 dem =
/// -\-\\-'—‘“—
Y -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -33.27 dém -20.27 d& 693.000 MHz 698.000 MHz 100.000 kHz 596.00450 MHZ .06 dBm -26.94 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59385 MHz -31.01 dBm -18.01 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,01054 MHz -29.31 dBm -16.31 dB
563.000 MHz £68.000 MHz 100.000 kHz 667.39311 MHz 3.15 dBm -26.85 dB £98.100 MHz 709.000 MHz 100.000 kHz £98.11633 MHz -31.89 dbm -18.89 dB
Y
i J1 "
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